Call 330-477-4800

Flat Washer

FLAT WASHER - SERIES W815

  • Part Number: W815102
  • Inside: 5/16"
  • Bolt Size: 1/4"
  • Outside: 3/4"
  • Weight: 0.67 LBS/ 100 PCS.
Request a Quote
  • Part Number: W815103
  • Inside: 7/16"
  • Bolt Size: 3/8"
  • Outside: 1"
  • Weight: 1.5 LBS/ 100 PCS.
Request a Quote
  • Part Number: W815104
  • Inside: 9/16"
  • Bolt Size: 1/2"
  • Outside: 1-3/8"
  • Weight: 3.9 LBS/100 PCS.
Request a Quote
  • Part Number: W815105
  • Inside: 11/16"
  • Bolt Size: 5/8"
  • Outside: 1-3/4"
  • Weight: 7.8 LBS/100 PCS.
Request a Quote
  • Part Number: W815106
  • Inside: 13/16"
  • Bolt Size: 3/4"
  • Outside: 2"
  • Weight: 11 LBS/100 PCS.
Request a Quote
  • Part Number: W815106
  • Inside: 13/16"
  • Bolt Size: 3/4"
  • Outside: 2"
  • Weight: 11 LBS/100 PCS.
Request a Quote

Lock Washer

LOCK WASHER - SERIES W816

  • Part Number: W816103
  • Inside: 7/16"
  • Outside: 11/16"
  • Rod Size: 3/8"
  • Weight: 0.7 LBS/100 PCS.
Request a Quote
  • Part Number: W816104
  • Inside: 9/16"
  • Outside: 7/8"
  • Rod Size: 1/2"
  • Weight: 1.5 LBS/100 PCS.
Request a Quote
  • Part Number: W816105
  • Inside: 11/16"
  • Outside: 1-1/16"
  • Rod Size: 5/8"
  • Weight: 2.6 LBS/100 PCS.
Request a Quote
  • Part Number: W816106
  • Inside: 13/16"
  • Outside: 1-1/4"
  • Rod Size: 3/4"
  • Weight: 4.3 LBS/100 PCS.
Request a Quote

Fender Washer

FENDER WASHER SERIES W818

  • Part Number: W818203
  • Inside: 13/32"
  • Outside: 1-1/2"
  • Rod Size: 3/8"
  • Weight: 3 LBS/100 PCS.
Request a Quote
  • Part Number: W818204
  • Inside: 17/32"
  • Outside: 2"
  • Rod Size: 1/2"
  • Weight: 3 LBS/100 PCS.
Request a Quote

Square Washer

SQUARE WASHER - SERIES W800

  • Part Number: W800103
  • Material: 3 x 3 x 1/8
  • Rod Size: 3/8"
  • Weight: 48 LBS/100 PCS.
Request a Quote
  • Part Number: W800104
  • Material: 3 x 3 x 1/8
  • Rod Size: 1/2"
  • Weight: 48 LBS/100 PCS.
Request a Quote
  • Part Number: W800105
  • Material: 3 x 3 x 1/4
  • Rod Size: 5/8"
  • Weight: 64 LBS/100 PCS.
Request a Quote
  • Part Number: W800106
  • Material: 3 x 3 x 1/4
  • Rod Size: 3/4"
  • Weight: 64 LBS/100 PCS.
Request a Quote
  • Part Number: W800107
  • Material: 4 x 4 x 3/8
  • Rod Size: 7/8"
  • Weight: 165 LBS/100 PCS.
Request a Quote

Bevel Washer

BEVEL WASHER SERIES W817

  • Part Number: W817103
  • Rod Size: 3/8"
  • Size B: 1-1/4
  • Size C: 11/32
  • Size D: 5/32
  • Weight: 9 LBS/100 PCS.
Request a Quote
  • Part Number: W817104
  • Rod Size: 1/2"
  • Size B: 1-1/4
  • Size C: 11/32
  • Size D: 5/32
  • Weight: 9 LBS/100 PCS.
Request a Quote
  • Part Number: W817105
  • Rod Size: 5/8"
  • Size B: 1-3/4"
  • Size C: 13/32
  • Size D: 5/32
  • Weight: 14 LBS/100 PCS.
Request a Quote
  • Part Number: W817106
  • Rod Size: 3/4"
  • Size B: 1-1/2
  • Size C: 15/32
  • Size D: 7/32
  • Weight: 16 LBS/100 PCS.
Request a Quote
  • Part Number: W817107
  • Rod Size: 7/8"
  • Size B: 2
  • Size C: 9/16
  • Size D: 7/32
  • Weight: 33 LBS/100 PCS.
Request a Quote

Rod Couplings

ROD COUPLINGS - SERIES W805 & W806

  • Part Number: W805103
  • Rod Size: 3/8"
  • Size D: 1"
  • Weight: 4 LBS/100 PCS.
  • Max Rec Load Lbs: 610
Request a Quote
  • Part Number: W806103
  • Rod Size: 3/8"
  • Size D: 1-3/4"
  • Weight: 13 LBS/100 PCS.
  • Max Rec Load Lbs: 610
Request a Quote
  • Part Number: W805104
  • Rod Size: 1/2"
  • Size D: 1-3/4"
  • Weight: 15 LBS/100 PCS.
  • Max Rec Load Lbs: 1130
Request a Quote
  • Part Number: W805105
  • Rod Size: 5/8"
  • Size D: 2-1/4"
  • Weight: 18 LBS/100 PCS.
  • Max Rec Load Lbs: 1810
Request a Quote
  • Part Number: W805106
  • Rod Size: 3/4"
  • Size D: 2-1/4"
  • Weight: 33 LBS/100 PCS.
  • Max Rec Load Lbs: 2710
Request a Quote
  • Part Number: W805107
  • Rod Size: 7/8"
  • Size D: 2-1/2"
  • Weight: 72 LBS/100 PCS.
  • Max Rec Load Lbs: 3770
Request a Quote

Hex Nut

HEX NUT - SERIES W810 & W811

  • Part Number: W810102
  • Rod Size A: 1/4"
  • Weight: 0.74 LBS/100 PCS.
Request a Quote
  • Part Number: W810103
  • Rod Size A: 3/8"
  • Weight: 1.6 LBS/100 PCS.
Request a Quote
  • Part Number: W810104
  • Rod Size A: 1/2"
  • Weight: 3.75 LBS/100 PCS.
Request a Quote
  • Part Number: W810105
  • Rod Size A: 5/8"
  • Weight: 7.33 LBS/100 PCS.
Request a Quote
  • Part Number: W810106
  • Rod Size A: 3/4"
  • Weight: 11.9 LBS/100 PCS.
Request a Quote
  • Part Number: W810107
  • Rod Size A: 7/8"
  • Weight: 19 LBS/100 PCS.
Request a Quote
  • Part Number: W811102
  • Rod Size: 1/4"
  • Weight: 3.2 LBS/100 PCS.
Request a Quote
  • Part Number: W811103
  • Rod Size A: 3/8"
  • Weight: 3.2 LBS/100 PCS.
Request a Quote
  • Part Number: W811104
  • Rod Size A: 1/2"
  • Weight: 6.6 LBS/100 PCS.
Request a Quote
  • Part Number: W811105
  • Rod Size A: 5/8"
  • Weight: 12 LBS/100 PCS.
Request a Quote
  • Part Number: W811106
  • Rod Size A: 3/4"
  • Weight: 19 LBS/100 PCS.
Request a Quote
  • Part Number: W811107
  • Rod Size A: 7/8"
  • Weight: 30 LBS/100 PCS.
Request a Quote

Flat End Lag Screw

FLAT END LAG SCREW - SERIES W821

  • Part Number: W82125300
  • Bolt Size: 1/2"
  • Lag Screw Size: 1/4"
  • Size D: 3"
  • Weight: 4 LBS/100 PCS.
  • Max Rec Load Lbs: 230
Request a Quote
  • Part Number: W82131300
  • Bolt Size: 5/8"
  • Lag Screw Size: 5/16"
  • Size D: 3"
  • Weight: 7 LBS/100 PCS.
  • Max Rec Load Lbs: 300
Request a Quote
  • Part Number: W82137400
  • Bolt Size: 3/4"
  • Lag Screw Size: 3/8"
  • Size D: 4"
  • Weight: 10 LBS/100 PCS.
  • Max Rec Load Lbs: 360
Request a Quote

Wood Drive Screw

WOOD DRIVE SCREW - SERIES W825

  • Part Number: W82512125
  • Weight: 1.4 LBS/100 PCS.
Request a Quote
  • Part Number: W82514125
  • Weight: 1.6 LBS/100 PCS.
Request a Quote
  • Part Number: W82512200
  • Weight: 1.5 LBS/100 PCS.
Request a Quote
  • Part Number: W82514200
  • Weight: 1.8 LBS/100 PCS.
Request a Quote
  • Part Number: W82516200
  • Weight: 2.5 LBS/100 PCS.
Request a Quote

Lag Screw

LAG SCREW - SERIES W820

  • Part Number: W82025100
  • Diameter of Lag Screw: 1/4"
  • Weight: 1.5 LBS/100 PCS.
Request a Quote
  • Part Number: W82037200
  • Diameter of Lag Screw: 3/8"
  • Weight: 3.6 LBS/100 PCS.
Request a Quote
  • Part Number: W82025125
  • Diameter of Lag Screw: 1/4"
  • Weight: 4.2 LBS/100 PCS.
Request a Quote
  • Part Number: W82037125
  • Diameter of Lag Screw: 3/8"
  • Weight: 4.2 LBS/100 PCS.
Request a Quote
  • Part Number: W82025150
  • Diameter of Lag Screw: 1/4"
  • Weight: 2.0 LBS/100 PCS.
Request a Quote
  • Part Number: W82037150
  • Diameter of Lag Screw: 3/8"
  • Weight: 4.7 LBS/100 PCS.
Request a Quote
  • Part Number: W82050150
  • Diameter of Lag Screw: 1/2"
  • Weight: 8.8 LBS/100 PCS.
Request a Quote
  • Part Number: W82025175
  • Diameter of Lag Screw: 1/4"
  • Weight: 2.3 LBS/100 PCS.
Request a Quote
  • Part Number: W82037175
  • Diameter of Lag Screw: 3/8"
  • Weight: 5.4 Lbs./100 Pcs.
Request a Quote
  • Part Number: W82025200
  • Diameter of Lag Screw: 1/4"
  • Weight: 2.6 LBS/100 PCS.
Request a Quote
  • Part Number: W82037200
  • Diameter of Lag Screw: 3/8"
  • Weight: 3.6 LBS/100 PCS.
Request a Quote
  • Part Number: W82050200
  • Diameter of Lag Screw: 1/2"
  • Weight: 10.9 LBS/100 PCS.
Request a Quote
  • Part Number: W82062200
  • Diameter of Lag Screw: 5/8"
  • Weight: 20.2 LBS/100 PCS.
Request a Quote
  • Part Number: W82025250
  • Diameter of Lag Screw: 1/4"
  • Weight: 3.0 LBS/100 PCS.
Request a Quote
  • Part Number: W82037250
  • Diameter of Lag Screw: 3/8"
  • Weight: 7.1 LBS/100 PCS.
Request a Quote
  • Part Number: W82050250
  • Diameter of Lag Screw: 1/2"
  • Weight: 12.7 LBS/100 PCS.
Request a Quote
  • Part Number: W82062250
  • Diameter of Lag Screw: 5/8"
  • Weight: 23.2 LBS/100 PCS.
Request a Quote
  • Part Number: W82075250
  • Diameter of Lag Screw: 3/4"
  • Weight: 36.4 LBS/100 PCS.
Request a Quote
  • Part Number: W82025300
  • Diameter of Lag Screw: 1/4"
  • Weight: 3.75 LBS/100 PCS.
Request a Quote
  • Part Number: W82037300
  • Diameter of Lag Screw: 3/8"
  • Weight: 8.5 LBS/100 PCS.
Request a Quote
  • Part Number: W82050300
  • Diameter of Lag Screw: 1/2"
  • Weight: 15.4 LBS/100 PCS.
Request a Quote
  • Part Number: W82062300
  • Diameter of Lag Screw: 5/8"
  • Weight: 27.4 LBS/100 PCS.
Request a Quote
  • Part Number: W82075300
  • Diameter of Lag Screw: 3/4"
  • Weight: 42.5 LBS/100 PCS.
Request a Quote
  • Part Number: W82025350
  • Diameter of Lag Screw: 1/4"
  • Weight: 4.2 LBS/100 PCS.
Request a Quote
  • Part Number: W82037350
  • Diameter of Lag Screw: 3/8"
  • Weight: 9.6 LBS/100 PCS.
Request a Quote
  • Part Number: W82050350
  • Diameter of Lag Screw: 1/2"
  • Weight: 17.3 LBS/100 PCS.
Request a Quote